GLASS BEADS TEST REPORT
Project No.: 2240

woodJ.

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions
Technical Standards Branch 5671 - 70 Street
2nd Floor, Twin Atria Building Edmonton, AB
4999 - 98 Ave Canada T6B 3P6
Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152
Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
Lab Date Date Lot Roundness|| Reflective | Moisture Sieve Analysis With Paint
Number || Received{ Reported Number (%) (%) Resistance % Passing Supplier Batch Number
2019 2019 | 2019 800 | 630 | 315|160 | 80 2019
GB1 May-17 Jun-7 111618-G 69.9* 67.6* Pass 99.6*| 934 |31.7 {02 | 0.0 Swarco B1&B2
GB2 May-23 Jun-7 | MJ-H-101317 Pass 98.6% | 87.7 |254 | 2.1 0.0 | POTTERS B3 & B4
GB3 May-24 Jun-7  { MJ-H-103017 81.0 79.0 Pass 99.9*| 939 |[30.2 | 25 | 0.19*| POTTERS B5 & B6
GB4 May-24 Jun-7 M-H-J-20818 Pass 99.6*| 922 |28.4 | 0.1 0.0 | POTTERS B9 &B10
Specification Min. 75 Min. 70 Pass 100 | 75-95 |15-35] 0-5
/
* Indicates result outside tolerance limits. / /| ,
Test not required by Alberta Transportation PER: / /! 7-Jun-19

DATE
Reviewed By:

( Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test results is provided only on written request.
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GLASS BEADS TEST REPORT
Project No.: EA16335

wood.

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions

Technical Standards Branch 5671 - 70 Street

2nd Floor, Twin Atria Building Edmonton, AB

4999 - 98 Ave Canada T6B 3P6

Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152

Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
Lab Date Date Lot Roundness || Reflective || Moisture Sieve Analysis With Paint

Number || Received|| Reported Number (%) (%) Resistance % Passing Supplier Batch Number
2019 | 2019 | 2019 800 | 630 | 315 | 160 | 80 2019

GB5 May-30 | Jun-25 | MJ-H-51719 81.9 79 Pass 100.0|] 93.6 |31.0 [ 1.1 0.1* | POTTERS B13 &B14

Pass 99.6* | 94.5 175 129 | 0.0 | POTTERS B17 &B 18
Pass 100.0| 97.1* {349 | 35 | 0.0 | POTTERS B25 &B 26
Pass 99.6*| 95.0 [333 |27 |0.19* | POTTERS B31 &B32

GB6 May-31 Jun-25 | MJ-H-41319
GB7 Jun-5 Jun-25 |MJ-H-1114172
GB8 Jun-10 Jun-25 | MJ-H-103017

Specification Min. 75 Min. 70 Pass 100 | 75-95 |15-35| 0-5 0
* Indicates result outside tolerance limits. el
Test not required by Alberta Transportation PER: / A 7/ ] Va 25-Jun-19
7 DATE
Reviewed By: )K/ -
]L Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the te&t results is provided only on written request.
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GLASS BEADS TEST REPORT
Project No.: EA16335

wood.

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions

Technical Standards Branch 5671 - 70 Street

2nd Floor, Twin Atria Building Edmonton, AB

4999 - 98 Ave Canada T6B 3P6

Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152

Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
Lab Date Date Lot Roundness|| Reflective | Moisture Sieve Analysis With Paint

Number | Received| Reported Number (%) (%) Resistance % Passing Supplier Batch Number
2019 || 2019 || 2019 800 | 630 | 315 | 160 | 80 2019

GB9 Jun-11 Jul-15 MJ-H-42419 Pass 100.0] 905 |23.0 | 0.8 | 0.00 | POTTERS B35 & B36

Pass 99.7*| 899 |29.7 | 3.4 | 0.00 | POTTERS B41 & B42
Pass 99.5*| 899 |30.1 | 23 | 0.18*| POTTERS B44 & B45
Pass 99.6 | 850 |25.0 | 26 [ 0.00 | POTTERS| B49 &B50

GB10 Jun-14 Jul-15 MJ-H-92418
GB11 Jun-18 Jul-15 | MJ-H-110318
GB12 Jun-19 Jul-15 | MJ-H-110318

Specification Min. 75 Min. 70 Pass 100 | 75-95 | 15-35( 0-5 0
* Indicates result outside tolerance limits.
| Test not required by Alberta Transportation PER: 15-Jul-19
/e DATE

Reviewed By:

|

[ Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test fesults is provided only on written request.
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GLASS BEADS TEST REPORT

Project No.: EA16335 d
wWOOO.
To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions
Technical Standards Branch 5671 - 70 Street
2nd Floor, Twin Atria Building Edmonton, AB
4999 - 98 Ave Canada TéB 3P6
Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152
Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
Lab Date Date Lot Roundness || Reflective || Moisture Sieve Analysis With Paint
Number [ Received| Reported Number (%) (%) Resistance % Passing Supplier Batch Number
2019 | 2019 | 2019 800 | 630 | 315 | 160 | 80 2019
GB13 Jun-21 Aug-6 | MJ-H-103018 87 Pass 99.8*| 90.5 |25.3 | 24 | 0.00 | POTTERS B55 & B56
GB14 Jun-26 Aug-6 MJ-H-92718 § Pass | 99.8*| 88.1 246 { 1.2 | 0.00 | POTTERS B59 & B60
GB15 Jul-2 Aug-6 | MJ-H-92718 Pass |99.6*| 89.2 [32.8 | 50 [0.08*| POTTERS| B63&B64
GB16 Jul-10 Aug-6 | MJ-H-10231 Pass 994 | 865 |[22.0 | 3.7 | 0.04* | POTTERS B69 & B70
Specification Min. 75 Min. 70 Pass 100 | 75-95 | 15-35| 0-5 0
* Indicates result outside tolerance limits.
Test not required by Alberta Transportation PER: /) ; /. 6-Aug-19
DATE
Reviewed By: .
\J
i Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test reaults is provided only on written request. I

Page 1 of 1



GLASS BEADS TEST REPORT

Project No.: EA16335
wood.

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions

Technical Standards Branch 5671 - 70 Street

2nd Floor, Twin Atria Building Edmonton, AB

4999 - 98 Ave Canada T6B 3P6

Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152

Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
Lab Date Date Lot Roundness || Reflective || Moisture Sieve Analysis With Paint

Number || Received| Reported Number (%) (%) Resistance % Passing Supplier Batch Number
2019 2019 | 2019 800 | 630 | 315 | 160 | 80 2019

GB17 Jul-15 Aug-16 | MJ-H-11417-2 82 Pass 99.7*| 950 |292 | 27 | 0.00 | POTTERS B75 & B76

Pass 99.8*| 91.8 | 35.0 | 44 | 0.20* | POTTERS B79 & B8O
Pass 99.8*| 89.3 | 26.0 | 1.8 | 0.22* | POTTERS B83 & Bs4
Pass 99.8*| 90.6 |32.0 | 6.5 | 0.04* | POTTERS B87 & B88

GB18 Jul-16 Aug-16 | MJ-H-51719
GB19 Jul-19 Aug-16 | MJ-H-20619-1
GB20 Jul-23 Aug-16 | MJ-H-92918-1

Specification Min. 75 Min. 70 Pass 100 | 75-95 | 15-35| 0-5 0
* Indicates result outside tolerance limits.
Test not required by Alberta Transportation PER: - / 16-Aug-19
&/&ﬂ DATE
Reviewed By: )

|| Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test results is provided only on written request.
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GLASS BEADS TEST REPORT

Project No.: EA16335 woo do

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions
Technical Standards Branch 5671 - 70 Street
2nd Floor, Twin Atria Building Edmonton, AB
4999 - 98 Ave Canada T6B 3P6
Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152
Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
Lab Date Date Lot Roundness|| Reflective || Moisture Sieve Analysis With Paint
Number |{ Received| Reported Number (%) (%) Resistance % Passing Supplier Batch Number
2019 || 2019 | 2019 800 | 630 | 315 | 160 | 80 2019
GB21 Jul-24 Oct-4 | MJ-H-10719-1 81.2 79.0 Pass 90.8*| 906 |[246 | 1.9 0.0 | POTTERS B89 &BY90
GB22 Jul-25 Oct-4 MJ-H-51719 78.8 76.0 Pass 99.4*1 819 |251 | 37 | 0.0 | POTTERS B91&B92
GB23 Jul-25 Oct-4 | MJ-H-93018-1 77.1 74.7 Pass 996*| 878 1273 | 3.7 | 0.13* | POTTERS B93&B94
GB24 Jul-29 Oct-4 |MJ-H-101818-2 84.1 81.4 Pass 99.0*| 904 |304 | 36 0.0 | POTTERS | B95&B96&B97
Specification Min. 75 Min. 70 Pass 100 | 75-95 }15-35| 0-5 0 /
* Indicates result outside tolerance limits. ~
est not required by Alberta Transportation PER: / ) 4-Oct-19
VA DATE
Reviewed By: -
J
|[ Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test résilts is provided only on written request. j]

Page 1 of 1



GLASS BEADS TEST REPORT -
Project No.: EA16335 wo o d.

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions
Technical Standards Branch 5671 - 70 Street
2nd Floor, Twin Atria Building Edmonton, AB
4999 - 98 Ave Canada T6B 3P6
Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152
Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
Lab Date Date Lot Roundness|| Reflective || Moisture Sieve Analysis With Paint
Number || Received| Reported Number (%) (%) Resistance % Passing Supplier | Batch Number
2019 | 2019 | 2019 800 | 630 | 315 [ 160 | 80 2019
GB25 Jul-29 Oct-15 | MJ-H-10918 79.1 76.5 Pass 99.2*| 911 130.3 | 3.8 | 0.07* | POTTERS B98
GB26 Aug-7 Oct-15 | MJ-H-12617 81.4 78.6 Pass 99.8| 875 275 | 1.4 | 0.0 | POTTERS B99&B100
GB27 Aug-8 Oct-15 | MJ-H-72419 79.3 76.7 Pass 999*| 956 |236 |22 | 0.11*| POTTERS B101&B102
GB28 Aug-8 Oct-15 | MJ-H-12119 83.3 75.4 Pass 99.9*| 938 |283 | 1.3 | 0.0 | POTTERS B103&B104
Specification Min. 75 Min. 70 Pass 100 | 75-95 | 15-35] 0-5

0

* Indicates result outside tolerance limits.

| Test not required by Alberta Transportation PER: / - 15-Oct-19
e DATE

Reviewed By:

R

|[ Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test results1§ provided only on written request. —||

Page 1 of 1



GLASS BEADS TEST REPORT :
Project No.: EA16335 woo »

To: . To Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions
""" “Technical Standards Branch 5671 - 70 Street
2nd Floor, Twin Atria Building Edmonton, AB
4999 - 98 Ave Canada T6B 3P6
Edmonton, AB T6B 2X3 Tei +1 (780) 436-2152
Attn: Rlshl Adhikari, P.Eng. C - Fax +1 (780) 377-3599
Lab Date Date Lot Roundness| Reflective | Moisture Sieve Analysis With Paint
Number | Received | Reported Number (%) (%) Resistance % Passing Supplier || Batch Number
2019 2019 | 2019 800 | 630 | 315 | 160 | 80 2019
GB29 Aug-11 Oct-21 MJ-H-12418 77.3 74.2 Pass 99.6*| 93.8 187 | 1.5 0.0 POTTERS B105&B106
GB30 Aug-16 | Oct-21 MJ-H-72414 78.7 75.8 Pass 994*| 870 |264 |40 | 00 | POTTERS| B107&B108
GB31 Aug-19 | Oct-21 | MJ-H-103018 828 | 796 Pass 99.7* | 88.1 273 132 | 00 | POTTERS| B109&B110
GB32 Aug-19 | Oct21 | MJ-H-120718 81.8 78.3 Pass |995*| 883 [26.0 |25 | 00 |POTTERS| B111&B112
Specification Min. 75 Min. 70 Pass 100 | 75-95 [ 15-35| 0-5 0

* Indicates result outside tolerance limits. /)
Test not required by Alberta Transportation PER: g 21-Oct-19
(// (4 /@%‘/ DATE
Reviewed By: .

IL Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test résults is provided only on written request.

Page 1 of 2




GLASS BEADS TEST REPORT .
Project No.: EA16335 woo »

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions
Technical Standards Branch 5671 - 70 Street
2nd Floor, Twin Atria Building Edmonton, AB
4999 - 98 Ave Canada T6B 3P6
Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152
Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
L.ab Date Date Lot Roundness || Reflective || Moisture Sieve Analysis With Paint
Number | Received| Reported Number (%) (%) Resistance % Passing Supplier Batch Number
2019 2019 2019 800 | 630 | 315 | 160 | 80 2019
GB33 Aug-19 Oct-28 | MJ-H-122718-1 82.1 78.6 Pass 99.8*| 859 273 | 2.4 0.0 | POTTERS B113&B114
GB34 Aug-20 Oct-28 | MJ-H-124912-1 82.0 78.1 Pass 99.7*| 893 | 243 | 2.9 0.0 | POTTERS B115&B116
GB35 Aug-21 Oct-28 MJ-H-N/A 77.0 74.0 Pass 99.1* | 90.3 326 | 6.4* | 0.19* | POTTERS B117&B118
GB36 Aug-22 Oct-28 MJ-H-72419 80.4 77.0 Pass 99.7*| 88.7 |286 | 3.4 | 0.36* | POTTERS B119&B120
Specification Min. 75 Min. 70 Pass 100 | 75-95 | 15-35| 0-5 0
* Indicates result outside tolerance limits.
Test not required by Alberta Transportation PER: 28-Oct-19
v \/[ 4 DATE
Reviewed By: .

< \J
|[ Reporting of these resulis constitutes a testing service only. Engineering Interpretation or evaluation of the test results is provided only on written request. "

Page 1 of 2



GLASS BEADS TEST REPORT
Project No.: EA16335 woo A

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions
Technical Standards Branch 5671 - 70 Street
2nd Floor, Twin Atria Building Edmonton, AB
4999 - 98 Ave Canada Té6B 3P6
Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152
Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
Lab Date Date Lot Roundness || Reflective || Moisture Sieve Analysis With Paint
Number | Received| Reported Number (%) (%) Resistance % Passing Supplier Batch Number
2019 2019 | 2019 goo | 630 | 315 | 160 | 80 2019
GB37 Aug-24 Nov-8 MJ-H-80119 79.9 76.6 Pass 99.5*| 879 |295 | 3.0 | 0.0 | POTTERS| Bi123&B124
GB38 Aug-27 Nov-8 MJ-H-71219 81.8 78.6 Pass 98.3* | 86.1 214 | 0.2 | 0.0 | POTTERS | B125&B126
GB39 Aug-27 Nov-8 MJ-H-71219 784 75.4 Pass 96.7*| 76.7* 1202 [ 1.7 | 0.0 | POTTERS| B127&B 128
GB40 Aug-30 Nov-8 MJ-H-71219 81.0 76.5 Pass 96.7 | 756* | 185 | 1.3 | 0.0 | POTTERS | B129 & B130
Specification Min. 75 Min. 70 Pass 100 | 75-95 | 15-35| 0-5 0

* Indicates result outside tolerance limits. / W y,
Test not required by Alberta Transportation PER: 8-Nov-19
LV DATE
Reviewed By: O/

|[ Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the tegtfesults is provided only on written request. |

Page 1 of 1



GLASS BEADS TEST REPORT

Project No.: EA16335 wo 0 do

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions
Technical Standards Branch 5671 -70 Street
2nd Floor, Twin Atria Building Edmonton, AB
4999 - 98 Ave Canada T6B3P6
Edmonton, AB TéB 2X3 Tel +1 (780) 436-2152
Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
Lab Date Date Lot Roundness || Reflective || Moisture Sieve Analysis With Paint
Number | Received|| Reported Number (%) (%) Resistance % Passing Supplier Batch Number
2019 | 2019 | 2019 800 | 630 | 315 | 160 | 80 2019
GB41 Sep-3 Nov-15 MJ-H-12117 784 75.3 Pass 99.8*| 88.7 245 | 23 0.0 POTTERS | B131&7B134
GB42 Sep-3 Nov-15 MJ-H-90518 82.6 78.2 Pass 99.7*| 914 31.0 | 3.4 0.0 POTTERS | B132 & B133
GB43 Sep-3 Nov-15 MJ-H-81219 76.0 71.6 Pass 98.3* | 86.3 248 | 25 0.0 POTTERS | B135 & B136
GB44 Sep-3 Nov-15 MJ-H-81419 77.7 73.5 Pass 98.6*| 88.7 33.1 28| 00 | POTTERS| B137&B138
GB45 Sep-5 Nov-15 | MJ-H-81219-3 77.2 74.8 Pass 956*| 915 287 | 09 0.0 POTTERS | B139 & B140
GB46 Sep-5 Nov-15 | MJ-H-80719-4 86.3 82.5 Pass 98.8*| 90.8 279 | 2.8 0.0 POTTERS | B143 & B144
GB47 Sep-5 Nov-15 | MJ-H-122718 817 78.5 Pass 99.6* | 87.1 217 | 1.0 0.0 POTTERS | B145&B146
GB4s Sep-6 Nov-15 | MJ-H-51319-1 80.3 771 Pass 99.6*| 824 |173 [ 1.3 | 0.0 | POTTERS | B147 & B148
GB49 Sep-17 Nov-15 | DSCB061719 72.7* 70.1 Pass 100.0| 86.2 217 | 0.5 0.0 ISP B149& B150
GB50 Sep-17 Nov-15 MJ-H-82119 83.0 79.9 Pass 98.4* | 86.5 30.0 | 3.0 0.0 POTTERS | B151 & B152
Specification Min. 75 Min. 70 Pass 100 | 75-95 | 15-35| 0-5 0

* Indicates resuit outside tolerance limits.
est not required by Alberta Transportation PER: : 15-Nov-19

Vo DATE
Reviewed By: \ <

S

1 Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test resfilts is provided only on written request. i

Page 1 of 1



GLASS BEADS TEST REPORT

Project No.: EA16335 woo do

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions

Technical Standards Branch 5671 - 70 Street

2nd Floor, Twin Atria Building Edmonton, AB

4999 - 98 Ave Canada T6B 3P6

Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152

Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599

Lab Date Date Lot Roundness | Reflective | Moisture Sieve Analysis With Paint
Number | Received|| Reported Number (%) (%) Resistance % Passing Supplier Batch Number
2019 2019 || 2019 800 | 630 | 315 | 160 | 80 2019
GB51 Sep-17 | Nov-22 | MJ-H-80719-4 84.9 81.6 Pass 985*| 904 271 | 1.9 0.0 | POTTERS | B153 & B154
GB52 Sep-19 | Nov-22 | MJ-H-80719-4 84.7 81.3 Pass 98.3* | 87.1 233 | 24 0.0 | POTTERS | B155 & B156
GB53 Sep-20 | Nov-22 | DSCB061818 73.0* 70.4 Pass 99.9* | 86.1 299 | 21 | 0.04* ISP B159 & B160
GB54 Sep-25 | Nov-22 | MJ-H-92818 82.5 79.2 Pass 98.9*| 91.8 |38.2*| 4.8 14* | POTTERS | B161 & B162
GB55 Oct-7 Nov-22 | MJ-H-90419 83.0 79.6 Pass 98.7*| 875 |248 | 42 | 0.05* | POTTERS | B163 & B164
GB56 Oct-24 Nov-22 | MJ-H-92019-2 81.8 78.4 Pass 99.4*| 920 |273 | 29 0.0 | POTTERS | B165 & B166
GB57 Oct-24 Nov-22 | MJ-H-92019-2 771 73.8 Pass 98.1*| 86.0 |30.4 | 3.3 0.0 | POTTERS | B167 & B168
GB58 Oct-28 Nov-22 | MJ-H-11018 83.2 79.9 Pass 99.4* | 90.3 [30.6 | 48 | 0.08* | POTTERS | - B169 & B170
GB59 Oct-29 Nov-22 | DSCB061718 66.1* 63.6* Pass 100.0| 90.5 | 30.7 | 8.0 0.0 ISP B171 & B172
GB60 Nov-6 Nov-22 MJ-H-90419 85.6 82.3 Pass 99.2* | 905 27.9 | 4.2 0.0 POTTERS B175 & B176
GB61 Nov-6 Nov-22 | MJ-H-11018 82.8 79.5 Pass 99.7*] 924 |35.0 | 5.1* | 0.08* | POTTERS | B177 & B178
Specification Min. 75 Min. 70 Pass 100 | 75-95 | 15-35| 0-5 0
* Indicates result outside tolerance limits. |
Test not required by Alberta Transportation PER: Y 22-Nov-19
Vi Vl /’(" DATE
Reviewed By: ~
S
|| Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test re€ults is provided only on written request. ]l

Page 1 of 1



GLASS BEADS TEST REPORT
Project No.: EA16335 woo A

To: To: Alberta Transportation Distribution Addressee: Wood Environment & Infrastructure Solutions
Technical Standards Branch 5671-70 Street
2nd Floor, Twin Atria Building Edmonton, AB
4999 - 98 Ave Canada T6B 3P6
Edmonton, AB T6B 2X3 Tel +1 (780) 436-2152
Attn:Rishi Adhikari, P.Eng. Fax +1 (780) 377-3599
Lab Date Date Lot Roundness || Reflective | Moisture Sieve Analysis With Paint
Number || Received| Reported Number | (%) (%) Resistance % Passing Supplier Batch Number
2019 | 2019 | 2019 800 | 630 | 315 | 160 | s0 2019
GB62 Nov-12 Nov-29 MJ-H-80715 78.1 74.7 Pass 98.2* | 85.8 20.0 | 20 0.0 POTTERS | B179&B180
GB63 Nov-12 | Nov-29 | MJ-H-80715 80.0 76.3 Pass 99.9*| 90.7 |20.5 | 1.1 0.0 | POTTERS | B181&B182
Specification Min. 75 Min. 70 Pass 100 | 75-95 | 15-35| 0-5 0 /
c L/ 7
* Indicates result outside tolerance limits. f / if fé
i Test not required by Alberta Transportation PER: H g@wf i 29-Nov-19
U / DATE

>

Reviewed By:

|| Reporting of these results constitutes a testing service only. Engineering Interpretation or evaluation of the test results is provided only on written request. ]|

Page 1 of 1
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